OConnor C1245-1001 Universal Baseplate (Refurbished)

OConnor C1245-1001 Universal Baseplate (Refurbished)

OConnor C1245-1001 Universal Baseplate (Refurbished)

B&H # OCC12451001D MFR # C1245-1001-D
OConnor C1245-1001 Universal Baseplate (Refurbished)

OConnor C1245-1001 Universal Baseplate (Refurbished) In Use View

In Use View

Show MoreLess

Close

Now Viewing:

No Longer Available

Product Highlights

  • For Small & Medium Cine Cameras
  • Adapts to Studio Bridgeplates & LWS Rods
  • Four 2.7" Upright Rods
  • Dual 15mm LWS Horizontal Rod Brackets
  • Enables Centering of Lens Optical Axis
  • Top and Bottom Camera Plates
  • 2 x 1/4" & 1 x 3/8" Camera Screws
Show moreShow less
  • 1Description

The OConnor C1245-1001 Universal Baseplate (Refurbished) adapts small and medium-sized video cameras for use with both cine-style accessories and lenses. This sturdy support system connects your DSLR, mirrorless MFT camera, or camcorder to a 15mm or 19mm studio bridge plate, providing proper optical axis–centering even when using even larger, heavier cine lenses. The Universal Baseplate also supports a pair of industry-standard lightweight 15mm rods (not included). The 15mm LWS support rods can be adjusted both vertically and horizontally, offering precision support for cine-style accessories such as lens supports, follow focus and wireless F/I/Z systems, matte boxes, on-board monitors, etc.

This Universal Baseplate includes four 2.7" upright rods, top and bottom camera plates, two 1/4” and one 3/8” 3-way camera screws, and dual 15mm LWS horizontal rod brackets. The 3-way camera screws can be tightened by hand, with a tool, or by inserting a slotted screwdriver through the flip-up bottom plate access panel.

Adapts small and medium-sized digital video cameras for use with cine-style accessories and lenses
Provides sturdy support for 15mm LWS rods (not included) with horizontal and vertical adjustment
Remove the four upright rods to support any camera on standard a 15mm or 19mm studio bridge plate
The included 1/4"-20 and 3/8"-16 camera screws can be tightened by hand, with a tool or by inserting a screwdriver through the bottom plate's flip-up access panel
In the Box
OConnor C1245-1001 Universal Baseplate (Refurbished)
  • 4 x 2.7" Vertical Rods (15mm Diameter)
  • 3/8" Camera Screw
  • 2 x 1/4" Camera Screws
  • 2 x Dual 15mm LWS Rod Brackets
  • Top Camera Plate
  • Bottom Camera Plate
  • Limited 3-Month Year Warranty
  • Table of Contents
    • 1Description
    Vertical Rods Height: 2.7" (67.4 mm)
    Horizontal Rod Support 15mm
    Camera Mounting Screw 2 x 1/4"-20
    1 x 3/8"-16
    Be the first to review this item
    See any errors on this page? Let us know.